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Cantractor
Kn i 1 Deslgner Compan
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Mame Sign )3 Date Time
Issued by Eng. Ahmed i 9. ]
Cantract L - 17:01-2023
MTECET | andallah
Contractor
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=5 521 DL ko 53 Hp XX hote
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Wark Activity
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Description of Materials

FILL MATERIAL RESULTS

Fiam Ta
i BOEH00 505+700 [-7.00]
Location to be Used 5084700 ROGHBO0 [-6.50]
509+040 50G+880 [-5,50
MAR Approval No Date
Supplier Name
| Test Requirement Specification Clause
. Reference Photos Yes attached [/ No Other
ltem Description LUnit Quantity | Arrival Date | Note
1 Sieve analysis m* S000 14-01-2023
2 Classification m? S000 14-01-2023
3 Proctor & O.m.c m? 5000 15-01-2023
a LLEPLEM m? S000 15-01-2023
5 C.B.R m? 000 | 17-01-2023
Comments by: Comments by:

A sample has been taken from fill material by K.K office to
[ &l Twakol laboratory ) and the results founded mest the

TEST RESULTS FOR ESTIMATED QIUANTITIES OF ASCUT 5000 m™

specifications and accaptad,
APPROVAL STATUS
Organization Mame Sign Date A-AWC-R
Contractor fhmed Abdallah AM 17-01-2023
- 17-01-2023

av/oc* | evamed elmitd | —mepipmaedy
| GARB** Hussien Fouad = o 1 17-01-2023 [
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Location Name Contractor Company Designer Company
Electrlc express train KND m k.k
Marme - Date Time
tssued by Contractor. | ahmad Abdaliah 17-01-2023
Contractor Reference K52 - (D9} | —
L €3 | DD | MM | Ye | HH | b
Received by ER ¥ It LA TP [ - —
NB:Package 1 only [Package 2 via Content |
The following test result are attached for review
Description of Materials Soll| A-1-b |
| Location of stock K.p |S08+580 )
Item | Specification Test requirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTM C 136 ' Sieve Analysis Accarding to specifications
3 ASTM D 1440 Passing Sieve, No 200 14.6 %
4 ASTM D 4318 Atterberg limit 3.74 %
5 ASTR O 2974 Plaisture conbent B5%
& A5TM D 1557 Modified proctor 2.15
7 ASTM D 1533 CER bl.b%
Comments by: Comments by:
APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
Contractor Ahmed Abdalah P\m 0LA0R3
Cantractor i 17-01-2023
anace | molkmmed dhsmied | madooed
17-01-2023
GARB** Husslen Fouad a1
il
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Representative _)";I 11’- P 13/1/23
* Dasigner —

=* alignmentfBridges: Cabert omby
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Electric Express Train - HSR
Fram El Aln El Sokhna City Ta EI Alamgin - MATROUH
el il a0 i, : . —

il ] ws'[rn [T From Station 5044000 To Statian S64e177

_Opresting lap | Al Tewwhol Cantral Laib |
PARTICLE SIZE DISTRIBUTION OF 50IL

KK A

TESTIMNG DATE: 14-09-2033 ZOHE 509+580 [ 51 0-+000
LOCATION K.P (509+8840) Maberial il material
MAME COMPANY knooE ginad quantity 50010
1-wisual inspection lesl
E-Oradlel bl
| A-grodotion of bulk matenals SAMPLE WEESHT [gi 257000 gm tabiln classify
sleve sles 2 1.5 1 403 2 &3 o PASE sl classity
Mass ratainad {g FEXE0 FRES 0 20530 2588.0 24320 1TTR.0 1EEED A-1-bn
Cumesfative Re@lnod {g) by ERGE.D TT54.0 10338.6 12770 14550,0 AE405,0 PRO 215
Comulathe Retainad % BE 173 23.B A IBT 241 45,8 wWC 8.5
Cumulallve Passing % 8.4 (&) 1.8 &h6 a1.3 555 =02 CBR 618
B-seft material grodotion WT.OF sampla 500.00 gm
sinva ize 10 40 200
Corrmtativa Falained {gh E0.00 185.00 355.00
Cumulative Retaingd % 12.00 37.00 71.00
Cumulative Passing % BE.00 E3.00 2908
IE‘-Genem.f grodient
sigva sizelin] 2 1.5 1 34 12 kL #4 #10 # a0 # 200
giawa glEa{mm) §0.0 IT.5 5.0 19.0 12.5% G 8 4.TH 2.00 (LE ] 0OTS
Cumslative Passing % 01.4 82.7 T6.5 a6 f1.3 55.8 50.2 4.7 .7 4.5
4,67 % 20.83% 3T%
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HE2 [ 09§
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MATERIAL \ - KK L
IBSPRET B -I-H‘] ‘-‘-'i“w " i Ly [ —
MSPECTION : DT - e ,:j
RECILIEST == L
Contractar .
MName i T':"I ki Date Time
Issued by Eng. Ahmed .
Cantractor Abdallah 21-01-2023
Contracior
refergnce I{SE - 110)
L | - oo [ MM | ¥ | HH [ ama
Recesved by ER }f}.:l F ,:;,E;-*
= =
= i
51 %0 521 bl 53 K M Note
Staticn Rederancs Dapot Refarence For Kilometer point only Start km is ussd
5 Wark Activity
[k Sub Elemsent of Activity
Description of Materials FILL MATERIAL RESULTS

From Tin

509« 740 L0B«800 [-5.50)
; S0+ H40 BOG+R80 [-5.00)
Location to be Used S0E+E00 GOGs 700 [-6.50]

SO B4 SOSH00  |-4.50)

MAR Approval No ] Date

supplier Name

Test Requirement Specification Clause
Reference Photos Yes attached [/ No Other
Item Description Unit Quantity | Arrival Date | Note
1 Sieve analysis m* 5000 18-01-2023
2 Classification m? 5000 18-01-2023
3 Practor & O.m.c m? 5000 19-01-2023
4 LLEPL&P m® 5000 19-01-2023
5 C.B.R m 5000 21-01-2023
Comments by: Comments by:

A sample has been taken from fill material by K.K office to | TEST RESULTS FOR ESTIMATED QUANTITIES OF ABDUT 5000 m*
{ Al Twakol laboratory | and the results founded meet the

specifications and accepted,
APPROVAL STATUS
Organisation | Mame Sign Date B-ANWC-R
Contractor Ahmed Abdallah A Yl 21-01-2023

oa/oc * ..an EJ‘-_:,mﬂ fan ) 21-01-2023
o pusen s | —Pobmrd 7 | anonaces (Y s
- 0

Employers V. = i"""‘_’_—_ PR AV A IS _Lf"“ .

Representative

* Cegignar e
== Algnment ! Bridges: Cuhest Only "
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Location Nama | Contractor Company Designer Cormpany
Electric express traln KNOOZ 5INA COMPANY .k
Mame | Sign Date Time
tssued by Contractor Ahmad Abdallah -_-._'_._Ir _,e':u-ut'.-i"'“.,“ 31-01-3023
Contractor Reference K52 - [10) - 21-01-2023
\—=T" G| OD | MM | vv | HH | MM
Received by ER ,'.L] __1 ._lf___:::‘-“f MAR ) wpsne | bw | s
~
NB:Package 1 only {Package 2 via Content )
Thie following test result are attached for review
Description of Materials Soil | A-1-b |
Location of stock K.p (5004580 )
ttem specification Test requirement Test result attachment Remarks ]
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTMC 136 Sieve Anahysis According to specifications
3 ASTH D 1440 Passing Sieve, No 200 11.9%
4 ASTM D 4318 Atterberg limit N.P
5 ASTM D 2574 rMoisture content 74%
& ASTM D 1557 Maodified proctor 217
7 | ASTM D 1883 CRR | 58.7 %
Comments by: Comments by:
I
APPROVAL suhs; =
Organisation Name ign 5[ i : l Date | A-AWC-R
Contractor | A bceeadh Pl § uMiiade P b i) j_ﬂu-::_r.,z;
I e s 114
Contractor ! '
,_-Rx{, Lt -C A A add | .
mllrﬂcl f{ﬁ q:.le.-fl_-] I;_—-,i'__”._ r 1 ﬂt E-ﬂ_ar
'lll.' q ]
E‘ARH“ H I.-'I_I:l_':; .I.\.:-‘"i i_--.':l-‘ ;.1'_.# = 1-55'”1 2‘ - ||-'1|:| 15
Employers a - - F ' sl
Representative H 4 _ﬂ,!-#f"ﬂ_ FAPA YN
* Decgnar
=+ alignmaenty Bridges: Cubaert anly ,—-F"'f
Page 1ol 2
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Electric Express Train - HSR
From El Aln €1 Sokhna City To £1 Alsmein - MATROUH
‘Section - T From FOKA To MARSA MATROUH

oS Lo R s s From Station 504+008 To Station S63+177
-. " Al Tewdol Cantral Lab |
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: 18-01-2023 JOME 2004500 J_ S90=+000
LOCATION H.P {S09+580) fatarial fili matarial
MAME COMP knooz sinaz Gy antity 5000
[visual ingpaction fest
iGradient 851
\-gredetion af bulk materiols SAMPLE WEIGHT fa| IT600,00 g table classify
sigve size 2 1.5 1 43 an -1k ] Wa BASS soll classify
Mass rezained {g) 3266.0 30 23960 1856.0 2536.0 0 2E85.0 Al-b
Cumulaiive Retained (g] | 32860 3250 B20E5.0 B131.0 11867.0 T45TR.0 1T283.0 PR 247
Comuiativn Retaimed % BT B7 166 432 31.0 Ja.T 458 Wi T4
Cumilativa Passing % B3 813 B4 158 0.0 1.3 5.3 CBR BA.T
-soft materiol grodotion WT.OF sample 500,00 gm
sieve size 10 44 200
Cumulnive Relained ig) 55,00 215.00 390,00
Cumsfaive Retseed %) 14,00 43,00 78.00
Cumulalive Passing % B9.040 57.00 22,040
-General grodient
sleve sirefin) 2 1.5 1 it 1z 3B W ¥ 10 W a0 0 200
sinve sizeimm) 50.0 ar.s 5.0 19,0 125 a8 478 2,00 0425 0.075
Cumulative Passing T 54.3 21,3 B34 758 HE.0 61.3 54.2 48.2 30.9 11.8
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PRDCTDR TEST
TESTING DATE: 18-01-2023 Sinrien sog+sa0 | E10+000
LOCATION H.P (509+580) Mmterinl Nl maderial
NAME COMFPANY knooz sina? amdiey el
Wt ol pmpiy sweld SRIN HLAY Dy Denzlay T
Wil Vihyme: B0 Wiklisd ennleil s T4
Irial oo - B 4 1 i
W, O Msdils e sl THA jEIELE LR N ] nized
WT.WET SDdL 4%ERN HER.0 AT dnlan
Wi, Darrits EXT ¢ LI 17 i.im
Tare Mo, 2 s 13 11 Ii L] i n
Tade Wi R £1.42 by | L] 5.5 55.'.'-: w=m =
We O wel snil & eere 1800 150 150 158 1500 LEnn = (£
Wi O dry sl & Eire JdipN T 1443 (EE ] IELN 1405 [E ] 14T
W, O wader 32 332 LA | LB A LE LA &3
WL O iy il wn foL ] LT 20 LI | L o e Lo ]
Wadir content 55 4% LEy 5% 5% TR 4% 1I% 5%
AV Waier roneend % 3.5% BEng Tl LEL
Dry Denslty 1.m% LM 2168 3
"
U proctor
213 T
34F S ENSSS—— | | - — -
11 e | ' - — —E_ S —
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[] [ |
§ 218 ————— : --/’- : !
|
g | fz = |
N ' s,
i i
T
] ]
| 1 L | : |
5] T BN 9% 1 1% 1%
‘Wiaber congent X
- F
FaacS A% W5
JEI- L-_' Ll Yol
ﬁ & ..""‘.f | Conaultant ]
{ ALt hJ.TJ-I.]..q.'..T i "
s ..Ju_. .! | L“Jﬂ'* 1
- =T —-‘ 1 =r



KK i nl'
. . e N ™ PP
A Electric Express Train - HSR v i
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California Bearing Ratio TEST
Totioy Dt 21412023 “ vuomsta: | steemn  foers|  sieema
Lagarhen : KL (5004580 —— Al it
s L) RS2 (9190
Cormpaay Mams lennnz sima2 L il srsd
wiTest Resuits
Competion Y For Mold lmabture Bntes Alter Compocted Mol Swelling
el P, i Tara N5 18 okl M. i
bt Val frm 1% Tars W, g e nais (IR
Uebudall WO jgmj v Tasp W, i Wer WT. jgmi 15 Rariad Huigh fmm A58
Mkl W, < Worl W, frsf w2 Taie WY, +liey WT, g 1aLE Fiasd Blsigh ireasf 453
W W, gt sanhs Worsey T, fpar) 5 Dternece C
Wi iy (gfem®) [ fam Hiry W, fposh e Earpis Tlaghe i) L0
Wy Dewuty (gfrm?) Liw Al Comiest = 18 vl Flaria *n e
Proscior Dipusdie (0 fomm™ | 20
Crppaoien et
Loading Repdine :
Pty {rem) ool | owar | oam | opss | oap | aae | sas | mm | s
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PAATERIAI .H.-"MTH g J
INSPECTION T
HE'I::'_I_F EST .iT',.l":.'I:m = niarr
O KNOOZ SINA COMPANY Designar Companty
Company
; d by Marme Sign Date Time
ssUe
Eng. Ahrmed A i ]
Contractor | 8 Al | — | 22.01-2023
Sonyaiof KS2 - {11) - 22-01-2023 |
referance
" A (oo [ mm] v | An | nm
Reteived by ER A7) ,:;ﬁ" - M| e | ew [ e
= AS0T EWN .
51 1o &1 011w 53 Kp XHH Mot
S1ation Referares Dot Refarence For Iﬂumeh.!r E'glntm_'l'[ SEart Hen i asad
CODE Wik Astivity
CODE - 3 " Sub Dement of Activity

Description of Materials FILL MATERIAL RESULTS
From To
; S09+740 509+840 ({-5.00)
Location to be Wsed i 5094900 {400}
500+660 S04+ 740 {-6.00)
MAR Approval No Date
Supplier Name
Test Requirement Specification Clause
Reference Photos Yes attached / Mo Other
Item Description Unit Quantity | Arrival Date | MNote
1 Sleve analysis m’ 5000 19-01-2023
2 Classification m? 5000 19-01-2023
a Proctor & O.m.c m? S000 20-01-2023
4 LLEPLEP m? 5000 20-01-2023
5 C.BR m’ 5000 22-01-2023
Comments by: Comments by:
A sample has been taken from fill material by K.K office to |7 Pl ¢ Grf eddimad e
[ Al Twakal labaratory | and the results founded meet the @.“‘ i::.r M[’_gﬂ.mj
specifications and accepted. = =
APPROVAL
Organisation Name Sign | A-ANWC-R
PP M
Contractor P, A'Ir;.du,-'l.'l.-l-'ﬂ. ,J’{%‘ua.ﬂ' g g :i?—u\ 2ol 3
7
| aavace Moo lLh siny X 2 2-01-2023
| 5 wa = Zal
GARE* HI.'M."-,.'I (47T E—ﬂ"-"-\l’J\ | ) —t 22 - al-2a29
Comments by
Employers ; L
Representative J;_;I T E/,’F’f'f—-_- 12 "'ﬂ".fJ ?—% /&
* Designer o

"2 Alignmend ! Bridpes: Cubseil Oolky

Fi: 11-MIR - K52
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Location Mame Contractor Company Designer Company
Electric exprass train KNOOZ SINA COMPANY k.k
Name SiEn Date Time
Issued by C cio i [
ssued by Comtractor | s himed Abdallah A== 22-01-2023
Contractor Reference KSZ - (11] - 22-01-2023
L — FEEEEEET A I HH | hne
e
NB:Package 1 only {Package 2 via Conlent |
The following test result are attached for review
Description of Materials Soll { A-1-b )
Location of stock K.p (5094580 )
ftem . | Specification Test requirement Test result attachment Rermarks
1 ASTM D 75 Agpregate Sampling | According te specifications
2 ASTM C 136 Sheve Analysis According to specifications
{ 3 ASTM D 1440 Passing Sieve, No 200 12.6 %
4 ASTM D 4318 Atterberg limit NP
5 ASTM D 2974 Moisture content T5%
(5 ASTM D 1557 Modified proctor 216
7 ASTM D 1883 CBR [ 67.5 %
Comments by: Comments by:
i
DOrganisation Mame L A-AWC-R
Contractor | Mread, [\l Aa/\e, ] Selah 5y, 22—,.:'. 2523
Contractor — ¥ =
A gt © 5 i - ~0)-2023
aajac* Jhw' u 5‘5"‘;5- J_i”l:rl:ﬂdk_—:; 22 :.»1 do
GARB** HL{E_‘? (] Fr-fu*'fﬁ.l _— iz | 97 s)-2222
Emplovers iy ____:]r-—
Representative A -1- il 2L\ L5 A
* Dhesignar s
% Allgnment/Bridees: Cubwrt anly i
Pege 2 of 2
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Electric Enprm‘l‘nm -HSR
From El Al Bl Sakhna m.mrﬁ Alamain ,mm

ﬂmﬂ ! ‘ﬁﬁﬁﬂ"# Fr&mFﬂﬁ‘iﬂm ﬁm
=" e Al Tewkol Caniral Lab |
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: 18012023 ZONE S04+580 510040
LOCATION K.P [509+580) Matarial 1l matarial
MAME COMPANY Knooz sinaZ Cuamtity 5000
Luisuad Inspection st
LGradient tes]
\-gradotion of butk materiols SAMPLE WEIDHT fg] 31220.00 gm tabla classily
Slava size 2 1.5 | 43 L (2K ¥4 PASE sl elassily
Mags realnad [g) 28120 ZT64.0 20250 #5300 2418.0 1632.0 ESE.0 Ba1-h
Cumsiathe Retoined (g} 2.0 LETER T LI R TIRE0.0 T4181.0 180370 PRO 216
Cumailative Relainad % -1 ira 4.3 ke 4.2 454 Bi.4 WC LE
Cumulalive Passing % M0 B2 57 70,1 sp8 | 548 &8 CBR 675
-zaft material grodation WT.OF sample S00.04 gm
sipve slza 10 40 204
Cumulative Ratsired ig) To.00 150.00 Jrooo0
Cumulattve Retained % 14,00 30,00 T,
Cumulaiive Pazeleg % BE.0) 1.0 28,00
=General gradient
sieve size(in) 2 1.5 1 34 142 38 [ I w10 L E1i M H0
gigve aize{mm) 80.0 7.8 250 18.0 128 .8 474 00 | o438 0.075
Cumulative Passing % 210 Hz.9 TET T 588 H.E 8.5 4.6 0 128

73918 45 5
t
“Ralall QY jlaad

:|I.._|-_:|| ..."J
L.

o




KK

i piiad i 'm_

ol sl

Elnmwnm-fm
'FI'H'I-H' iII'F El saﬂuﬁ'-ﬂwf#!l :iiﬂ‘rlhirl MATROUM

\

e i
iy W g

PROCTOR TEST

TESTING IMATE: 204012023 Simtlon a1 ] [ 510+000
LOCATION HLP [SO0+5ED) Marerisd fll marerial
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5 C.B.R m? S000 22-01-2023
Comments by: Comments by:

A sample has been taken from fill material by K.K office to
[ &l Twakol laboratory ) and the results founded meet tha
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Location to be Used €094600 5095740 |-5.50)
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Reference Photos Yes attached / Mo Other
Itemn Description Unit Cuantity | Arrival Date | Note
i Sieve anabysls m' 5000 28-1-2023
2 Classification m? 5000 218-1-2023
1 Proctar & O.m.c m* S000 219-1-2023
F | LL&PLER m? 5000 29-1-1023
5 CB.R m' 5000 31-1-2023
Comments by: Comments by:
A sample has been taken from fill material by K.K office to | TEST RESUATS FOR ESTIMATED QUANTITIE: OF ABDUT 5000 m".
{ Al Twakel laboratory | and the results founded mest the
specifications and accepted.
APPROVAL STATUS
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Lacation Name Contractor Company Designer Company
Electric mepress train KNOOZ SINA COMPANY bk
Name sign Date _ Time
tesued by Conimaeton | 4 hmed Abdalizh _Tﬂff-f'rvﬁ“?:'\ > 31-01-2023
Contractor Reference k52 =14 -
-~ 2 | oo | mm | v | HE | MM
Received by ER ‘p"—J i ) =
.__.-'
2
NB:Package 1 only (Package 2 via Content )
The following test result are attached for review
Description of Materials Soll{ A-1-a )
Location of stock K.p [509+580 )
ltem | Specification | Test requirement Test result attachment Remarks
1 | ASTM D75 Aggregate Sampling | According to specifications
2 ASTM C 136 sieve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, Mo 200 13.6 %
4 | ASTM D 4318 Atterberg fimit N.P
5 ASTM D 2974 Moaisture content 71%
6 | ASTM D 1557 Modified proctor 2.16
7 ASTM D 1883 CBR 60.2 %
Commaents by: Comments by:
v sgpiae &
APPROVAL 5T = .
Organisation Name Sgh > = Date A-AWC-R
Contractar _,,-’-H! sl A b el "h: : }l . '.- E - 0| =123
Contractor JJ
as/ac* filod bt S, "JL&: el -2221 :
; a3 i L™
GARR** Hﬂﬁm‘ "E.:.o,ﬁé Lq_], .:l;_-i _3‘_— ol fﬂ-i 'Y "':-: ap o
Employers S —
Representative / ] i - ELVAVER R E
* Designer —
== plignmaent/Sridges: Cubsert anly
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Al Tawked Candral Lab |

PARTICLE SIZE DISTRIBUTION OF SOIL

TESTING DATE: 28-01-2023 ZONE S0a+580 S10=000
LOGATION K.P [S00+580) Material fiii material
NAME COMPANY knooz sinal quantity 5000
=risual inspection fest B
Gradiant test
I-grodotion of bulk moterialy SAMPLE WEIGHT [ql JAET0.00 gm tabln classify
slave 8iTe 2 1.5 i 41 an B3 LE FASS 50l classify
Maz= retained (g 1430 T341.0 E6E.0 4560 Z538.0 EFTAD 2180.0 A-1-a
Curmulative Fataingd i) 2143.0 A0 TOSE.0 8438, 11370 14911.0 17100.0 PRD 218
Sumuiative Retained 5% .4 11 g ) AT w8 440 B4 W Ta
Cumisdativa Passing % 8.8 A9 i ] 1.3 B35 553 454 CER o2
~saft material gradation WT.OF sample S00.00 gm
&igve 8iea 10 40 200
Coemulative Retsined (g} 4800 192.00 560,00
Cumulathve Retained %) 2,00 38,40 Ti.00
Cumulative Passing % 84,00 B1.80 Z8.00
_benpioigragient
sigve sizefln) 2 15 1 34 112 3 L ¥ # 14 40 & 200
sleve size{mm) S0 arse 25.0 18.0 12.5 9.5 478 2.00 0.425 0.avs
Cumulailve Fassing % 3.8 #53.9 To.8 713 £3.5 552 &0.6 44,2 28,9 134
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PRGCT{]R TEST
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California Bearing Ratio TEST
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Contractor | KMNOOE 5 Diesigner Company
Camparny . e -IE &
Mame P Date Time
Issued by Eng, Ahmed
Contract ' -2
pfractor’ | L kiaiisk 06-02-2023
Cantractor
referance
E 3 | bD | band | vy HH | mim
) - T
Received by ER .50 %o L3 [ [
-~
51 te 531 it 53 Kpp XKX Mite
Siathn Ralaramsa Dﬂ:rﬂfh}lﬂrjﬂu Fowr Hihamatar point oaly SLert K i uiad
= -3 Wark Activity
CO0E-3 Sub Element of Activity 3
Description of Materials FILL MATERIAL RESLILTS
From To
. 55+ 740 S004+840 (-4.00)
Location to be Used SO e 5054840 (-2.50)
500410 SO04+GED (-5.00)
MAR Approval No Date
Supplier Mame
Test Requirement specification Clause
Reference Photos Yes attached [ No Other
[tem Description Lnit Quantity | Arrival Date | Note
1 Sieve analysis m? LI 03-02-2023
. Classification m? L0000 03-02-2023
3 Proctor & O.m.c m? 000 04-02-2023
4 LLEP.LEP m? SO00 04-02-2023
5 CER m? 5000 06-02-2023
Comments by Comments by:
| A sample has been taken from fill material by K.K office to | TEST RESULTS FOR ESTIMATED QUIANTITIES GF ABDRIT 5000 m™.
| Al Twakol laboratory | and the results founded meet the
specifications and accepted.
APPROVAL STATUS
Organisation | Name i Date A-AWC-R
Contractor Ahmed Abdallah 06-02-2023
Qafac* 'r--.-:|l||;~:3i,1rﬂ.{,!sL dS‘E:L?‘-’l_ 06-02-2023
GCARB**® Hussien Fouad | DB-(K-2023
Employers — r. =" I
| Representative A ) ':/-"f 223
* Designer
= Afpnment [ Bridges: Cubsrt Only =

File 15-MIR - €52
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Location Mame Contractor Company Designer Company
Electric exprass train ENOOZ SINA COMPANY kk
Marme Sign Date Time
b
lssued By CONFACISr | shmed Abdallah 06-02-2023
Contractor Referance K52 - (15} - 06-02-2023
P lf a3 oo | omra | vy | HE | MM
Received by ER | ﬁf“} A | f?;;:;. =
-
MEB:Package 1 only [Package 2 via Content |
The following test result are attached for review
Description of Materials Soif [ A-1-a )
Location of stock K.p [50%94580 }
Itam | Specification Test reguirement Test result attachment Remarks
1 |ASTMD75 Aggrepgate Sampling | According to specifications
2 ASTM C 136 sieve Analysls According to specifications
3 ASTM D 1440 Passing Sleve, No 200 8.1%
4 ASTM D 4318 Atterberg limit M.P
5 ASTR D 2974 Maolsture content B.2%
b ASTM D 1557 Modified proctor 217
¢ 7 ASTM D 1583 CER 61.7 %
| Comments by: Comments by:
[ ——
APPROVAL STATUS -
Organisation Narme | Ggdiw Date A-AWC-R
Contractor H‘. reeh I,-'!Urj f]I,LMd"I.... Jﬁmﬂ,lﬁtﬁf" g ,ﬁ’- Z-2:23
Contractor , o % : - y ]
pA/Qc® M Shgme J~ elsih b -"'3‘]‘5;"-— i et - =
[ - — __!E =t ; A Tl
GARRY® Hll,_,l"-.,bfl TI:'""'"- "._‘_:]"‘l"-\_u{k ; = . -5- =4 E 'En_.-:‘l' L i _"H-. o -.!
Employers T f—e— | = A
Representative i, P b( /, 23
" Desirss L
== &lgnmont/Bridpas: Culvert oody -

File: 15-MIR - E532 Pape 2af 2
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" Cpreatinglap__| Al Tawknl Central Lab |
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE:| 0:3-02-2023 ZOMNE sog+Em0 | £10+000
LOCATION KPP (S08+500) Material il rmat arial
MAME COMPANY knoor sinal quantity S000
-vigyal Inspection test o B
Siicnts
|-grodetisn of bulk materiel SAMPLE WEIGHT [gf 25215.00 gm table classify
siove size 2 1.5 1 &3 21 B3 #4 PASE sodl classify
Mass retainad |g) 23250 21250 18050 1965.0 18780 18880 2469.0 A-1-a
Cumulalive Retained ig) | 23250 44500 B350 E31o.0 101880 121170 146450 FPRO 247
Cumulative Redained % ) 175 752 330 &0.4 48,3 58,1 W 8.z
Currialsth Pasalng % BeLn B L F ] B0 5.6 B1.T 410 CEBR B1.7
ot rien] i} WT.OF sample 50000 g
slave siza 10 40 paile)
Cuenulalive Ralsined jg) 60.00 224.00 403,00
Cumuistive Retained %{  12.00 44,80 B8O
Cumulative Fassing %{ 58,00 5520 18.40
=Generai gradient
sieve sizelin) z 1.8 1 4 12 k| B #10 | &40 # 200
sieve size{mm| 50.0 kT 5.0 18.0 12.8 8.5 475 200 | 0425 0075
Cumulative Passing % 50,8 a4 T4.8 67.0 506 £1.7 418 3p.4 234 B.1
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TESTING DATE: 05022023 Sintion B08+580 | 510+000
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MATERIAL
SRR .:-l.l-l g el
INSPECTION W“‘”“"‘" nean 1&
F: EI_:' I_- l: 'l | ' svsTrn i SHAHEA
Cantractar
Company KNOOZ 51 MPANY Designer Company
Mame i Sigrade ¢ EE beiid Date
SS0eE Y Eng. Ahmed "y B : S
Contractor Abdallah 09-02-2023
Contractor
reference
€3 | oo [ mn | vy [ WM | b
Recelved by ER A _at Y [
- ! cs
Eltm 521 J ol 53 Kp 00 Note
Station Refarence Dt Mference For Hilomneter paint ondy Start K & acad
CODE -3 Subs Elament of Activity
|
Description of Materials FILL MATERIAL RESULTS
From T
S[0+£040 5O8+840 [-1,75)
Location to be Used 509+ 740 EO0+240 {-3.50)
S00+840 LOg+G40 |-1.50)
S0G+640 S09+740 {3.50)
MAR Approval Mo Date
Supplier Mame
| Test Requirement specification Clause
Reference Photos Yes attached / Mo Other
Item Description Linit Cluantity | Arrival Date | Note
1 Sieve analysis m? 5000 | 06-02-2023
2 Classification m’ 5000 06-02-2023
3 Proctor & O.muc m? 5000 Q7-D3-2023
4 LLEP.LE&P m? 5000 O7-02-2073
5 C.B.R m? 5000 09-02-2023
Comments by: Comments by:
A sample has been taken from fill materlal by K.K offlce po | TEST RESULTS FOR ESTIMATED QUANTITIES OF ABOLT 5000 m®
[ &l Twakol laboratory ) and the results founded meet the
specifications and accepted,
APPROVAL STATUS
| Organisation Mame Sign Date A-AWC-R
Contractor Ahmed Abdallah 09-02-2023
aa/ac* w :,Lq-,ncqf eleeicl 09-02-2023
sk . )
GARB Hussien Fouad | 05-02-202 i L;'J:
Emplovers - = LAY AYTEE RS
Representative /1?-? HLL2 £ ,fi_
* Designer =
== alignment f Bridges: Culvert Oniy
Free 16-MIF - K53 Page 1ofl
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Location Name Confractor Company Designer Company
Electric enprass train KNOOZ SINA COMPANY k.k
Mame 5 E}n Date Time
I |
suedbyContrachar | cveriad nigaiiah | s o 09-02-2023
Contractor Referance K52 - (16) - 09-02-2023
- {- — 2 | c3 [ oo [ wn [ ovv [ HH [ e
Received by ER ;’1] ‘—.} ;;':FZH MAR | resos | ew | cs -

=

' NB:Package 1 only {Package 2 via Cantent }
The following test result are attached for review
Description of Materials Soil [ A-1-b )
Location of stock K.p [509+580 }
Item | Specification Test requirement Tést result attachment Bemarks
1 ASTMW O 75 Agpregate Sampling According to specifications
2 ASTM C 136 Sieve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 12.9 %
4 | ASTM D 4318 Atterberg limit N.P
5 ASTM D 2974 Moisture content 6.4 %
b ASTM D 1557 Modified proctor 2.14
7 | ASTM D 1883 CBR B6 %
Comments by: Comments by:
APPROVAL STATUS
Organisation | Mame Sign | Date A-AWC-R
Contractor H h-"'l'"t fi JL-:L;J_L-_‘NE';'-'{ ﬂ-.ﬁ-""--t ){-_ — 9— 2 T Eﬂ?f
Contractor N .
QA/ac * '\‘h:lllllil-_f’-.hci M {_mgﬁi%_____ L I g Ly
ompee | Pyssim Cownd, | 7 eid 922023
Ermployers 7 N ] !:-_d__l_.———'—" =
Reprasentative f7)l = B i W L3
* Dasigner =
** nlignmert/Bridges: Cuburt only =

“File: BE-MBRODEIR - 151 | Fage 1of1



‘Electric Express Train - HSR o \
From E1 Aln €1 Sokina Gy To E1 Alamein - MATROUH ,._.m:ﬂ.% A i
-n-mmm Section - 7 From FOKA To MARSA MATROUH _m.ms e,
gyl —r  From Stfion S54+000 To Station S68+177 5
Opreating lap Al Tawks! Central Lab |
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: 06-02-2023 ZONE 508+580 | S10+000
LOCATION K_P |509+580) Material fill matesial
HAME COMPANY knooz sina2 quantity SO0
svisual inspection bl
-t tesi
gredation of bullk moteriods SAMDLE WEIGHT [g] 25345.00 gem tabile clasaily
sigve sipe 2 1.5 1 43 | B3 LR FASS soil clansify
Mass retained (g 13660 14880 'l.ﬂ_"ﬂ.ﬂ 1547.0 1336.0 1458.0 1201.0 &-1b
Comilative Retsned |g) 1358.0 FR120 41530 67400 BATE.0 g44,0 DiEd5.0 PRO .14
Gumulatien Retained % 5.4 1.4 1.4 228 7.5 E= B ma WG 54
Cumnulstive Passing % TR 2A.% LG T4 TS BRLY B14 CBR 66,0
- rice] on WT.OF sampde S00.00 gm
siave siza 10 40 204
Cumuiative Retsired |g) 42 04 1ET.00 “3B6.00
Cumulative Ruiainad %] B.AD ar.40 T9.20
Cumaiaborn Passing %) 5960 G2.60 20,84
' eral ient
sieve sizefin) 2 1.5 1 a4 fi2 38 [T # 10 #40 # 200
siave size(mm) 800 ¥7.5 25.0 18.0 125 0.5 475 200 | 0425 | 0.075
Cuimiilative Passing % B4.6 B35 BiE T p L] 6.7 B 56.T 3&.8 128

Contractor ;*F.Ht!,l Consultant
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.__4 ||IE Ll A
":"I .-"F'f "’I"I.:\ \::"q




Hﬂﬁtﬂt ﬂhﬂ?ﬂ:

PROCTOR TEST
TESTING DATE; 05-02-2023 Slalkia SO0+SET | 510000
LA ATIONN P | SR S8 MEaierial flll maserial
NAME COMPANY koo slrad ity Si)
Wipht of smpty il - Ea2Nm MAN Dy Dynaidy L4
odd Viloeme: 20300 Wter ganlent % i 4%
Erial i : 1 1 L] i
LT, T A LR fIzasE T
WT.WET SivA, bt o] 44840 dRIED 1545 9
Wi Dlenabiy LT Lo 1M 1%
Taere: N, i I A 4 5 it 3 1
Taire wi. ST.0% =281 L By L] LIS e 332 LT
Wn O wet aslll & tare (£ i5kn 1500 | e nsan 1= Hna 1404
WL O ey el & s 414 1475 1458 1459 iad 4 1482 (R R HiE
W, O wavier 3.4 4 4.3 4.1 54 EE ] T4 T.5
Wi l:l'rllrf sl L2 A L LY Lt HE w2 F ETR
Warer confenl Ya 2% 6% 4.7% 4555 ol Bl LR L HaA%
AN Waker cenlionl % .T% LA A% RAaw
Dy Diensity L L1RX L4 LA
- .
clerve proctor
A5 : ! : o it —
— i
pot i S : ,
= ' e — :
{ 1 1 | ]
112 : j 1 Y ] .
18 i : gl par : -Jﬁ‘ | :
g ] j_' 1 I 1"\ [} : :
-E L : g".. iem— i.' "-,'.: ! !
.0 — - i T : '_I__ -
107 — :—.-.I," } ! ‘\. ! — —
1.06 - —
s = - T
E I ——t
.0 T I — —_—
Loz i
e 100 11% 12%
i J
[ Consultant




=i
" et S Ty
m A Electric Express Train - HSR - g
-l-llll_'ﬂl-_'-- #
m“_ﬂ‘ TR ) %
California Bearing Ratio TEST
Tmilag Duic: 9022023 — FROGISTA, | | EULERD I Bl [iss ]
Lacwibon - + Mlarwial Fill st
KL P (SO 580 82 s8] ainsia
L bineng sikal i =X
=i Teat Rgsules
Compactian % fer Mold Wiediure Radlo After Comprcted Mold Swelling
LT TS i LLLE 14 Priill 4, 1
w'l'-i-{-‘-'ﬂ':l Tl Tare WT. |k &5 1 Ihui ir=rInga
ikt W g g T W el W ) L Hadial Hirighd ] il
Mabl W, = Wer WT, |ghap (ETH] Tore AT+ AT, 1mn ETE] Fressll Hresii cavant i
W W, gt g Wimier W, jgemh L] DiFerrme 1]
Wer Biiny [giee”) 158 oy W [zl e g ek it L0
By Dessiiy  [gfrm™) Lia Mamiprr Cimieat % wd Simpling Matin %% i
Praghe liessdis  (gem ) Lian
Comgurism o ML
Loading Reading :
Peaipreiiom ¢ mm L LT L= S L E0 448 £ f 0
Lasaid Hemiling imeni iLni LR 15 L P w37 iLin L LEL (L
Lol | B} 1) ? 4.5 [ 11 e 1.7 L8 159
' T — %
: : i == = =
Bl f———— - : . I T S et I o - = ! = —
= e - =
== - = e
2= 1 ——=: - | —— : — =
| = ! i 1
- - 1
o] I e e =
: =t = e
E = - = === - — ]
- : === = :
¥ ==== e} —— = =
4 == - s -l'"ﬁl-'-'- —k -'——‘Q— — L I )
P — _"' i r— : .
1A= = ! — — = i
ﬁ.ﬂ-. . = i - ' —a
e i | r— I I } = e
L 180 250 3.0 Lm 5.0 B T80
N P ribsra tiees [ o
Calculntions ;-
Pealiratin [ Sranedart Laad LER Wakd - Coedpariad Cwnpa e (="
immi iy (il 1%h 1% 1] iz 4,
15 Ay Tha s $I%
Nisi o
¥ fLE T FLA% I
Lah, Specialist | l Lab, Englresr Crwillam Engiaser
" s 1 Dahin S — elsm-:L
—
sgn: 4, S




&

Rty el
PR TS

12) e paldiaally il datid

53 L SD945B0 oS0 pn Al § ke - 353D Ui (e rsmball Aot Al Bt ) ol oS0l £ g e
Ay T sl e yLE 043 Jylay E10+000

p¥ ZB7,5 JAa Ablews e [ 1-1 £ i gl o8,

LN s Byt
a2l abadi SO i (0 REE ) el
i 0.00 £ @l Juall fuide
L.£n gl e
AGESE.00 el gl W Begih
36E56.00 (3 Attt bl B 8 il it
I6856.00 (V. L
o Jtledf iga (i) o Sl U it




&4

e gy i

(2 sl bl pall Batld

(S ) SO945H0 5 coa Al § g sban < A5 gl {guee cpradat o] Raballe Al cponll] sl JlosgS0 lall gy n

g ) sl s 38042 | ghoy 510+000

) gl S Ry g’y gl Al wlam o Vgl Sk gty Sl g o o (B G a3 gy S0 ey [ 1-1 | 2 ot 3 i

oty A/
bl g Aala® Silabidall slis joif 458 - Jn S
£ 000 T el el 1B
fE ikl s
IGESE.00 e gl Ul 3l
36856.00 PR EURSCE B TELR T L RS
365856.00 [ U
e g Dy} g Al pmilpn Rl il
kA dn
e L e i il i sant [

u*l-f:h&'l




&

Agimidai

LT

[2] i raloicmalls a1yl oleallll Bitd

0 e Al | rypdaa - a5y pllal {pyplase Cpadadle 300 Aacolall didued Cpadl) a el Gl S0 Ul ; fa
il oladl As ol 0,43 Jpksy 5104000 o501, ) 5054580

2023 sy b gk ks il el Rillasy iyl Fomdles A il LTy s sl | 161 ) 2 g n kit iy
ekt iy ] Crfipball Wi Wil S 1 Do

L 000 bl Lol fitds
[ foe | i it B gl
St _E_dl_m_ 3 I B " - dglially P Sy
1re5 048 A2.75% b Sr=G00 B049+580 A8 i
ATTS.2AR A?.75 160 Girp=T00 L4600 B padh
E775.230 A7.75 140 5034200 5094700 LR plall
ET75.238 BY.75 100 50500 509+800 27 Fllukl
EF¥_ 238 B2.75 100 S0 S00+000 el pndil
1685600 Cph ool bl b o Sl it
3685600 1] il antit
o S| et L e T il i
B )
s el A p J e ebe falalis sal {0

A W = Sl




Ll G gl
-._j_.li—l—ﬁ.l_ by oGt I

(el s ) = Asal i Aikaia)

dhu.ni_:ui.mn Euﬂi&-!;_mfwﬂ.-_a' lEI
ceamgy | Agle Lad

[ ke o sa
AY | e Uil sl Cilualiall 4yl w8kl 58 58 o Gyl
Dz sokaflAS ) ailaadl g Uil ;Y|

N ELL:JH-._,L,;_. [ & Lkill il
(C13ala) AdlsiN A5 S0l
() () £

Y gliall eligu 348
il gill g dalall
230 g gl y BVl Jonitll S e sl

20,000,000 510+000 | 509+580

ooyl g ol il (B8 ] gk | pluady
A28 ol SN sl 5
i Al Al Alakal)
[ tign a0

2%
R e e




o 2 iy A I By L s T G S A [ 3 g et
B e e e e Pt 11
rghe B i e a1 Wy et 2 g (GG e Y L R e B i
[ ot il ARIER Jpm T 5] M K | ] 2] s il il B gl
et Lo ailh e g et o e e Ll el e ke il Gy
Sladally g SR gl el Ly i g il el ke Bt ppm 2
i e |

g ] o0 Rl T B g % B 6l Rl B ) g e A L
Yo ik dladl

Ry o0 gty 1 R il o) 5 3 A i i o

Agpmanalt bt Sad Jady i

15,783,552.000 az826 |  38,388.00 3 o ZRT S A il § e
479,178,000 13.00 36,356.00 3 il g3 5,30 a3 el () gl g READ s | o 8
3,737,198,400 10140 36,856.00 X P ral ada el U 2023 b 3 ]

18,999,908.400 -r'-"!*ii W . E,

[ 1 B et g gl bt AP 5 o) T o5 B
- D
il g e ale s Ehall B
ik s dans | &
daday Ui | TR
4358 pal) 3091 i ;
Llall & adhis "
t_j‘__)h.i A = -"I.I___J.'lﬂ-u‘ﬂ o g‘::*
| outigen a1

Al 3 pasea ORI
{:['I:.l 4"*‘hl'.l"

{"'n




	KS2-09
	KS2-10
	KS2-11
	KS2-12
	KS2-13
	KS2-14
	KS2-15
	KS2-16
	قوائم كميات كنوز سيناء عقد 1789
	مقايسة كنوز سيناء عقد 1789

